
Reclaimed Water Aquifer

Storage and Recovery

Potential Changes in Water Quality

WateReuse
Foundation



 

 
 
 
 
 
Reclaimed Water Aquifer 
Storage and Recovery 

 



 

 
 
 
 
 

 About the WateReuse Foundation
 

The mission of the WateReuse Foundation is to conduct and promote applied research on the 
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the 
science of water reuse and supports communities across the United States and abroad in their efforts to 
create new sources of high quality water through reclamation, recycling, reuse, and desalination while 
protecting public health and the environment. 
 
The Foundation sponsors research on all aspects of water reuse, including emerging chemical 
[...]
represent bacteria (total and fecal coliforms), protozoa (Cryptosporidium and Giardia), and 

WateReuse Foundation  23 



viruses (coliphage). These indicators were also chosen based on their having established 
techniques and common occurrence. While likely to show variable results, heterotrophic plate 
count (HPC) was chosen because it is an affordable test that reflects microbial growth 
potential. 

3.10 ENDOCRINE DISRUPTORS AND PHARMACEUTICAL AND 
PERSONAL CARE PRODUCTS 

EDCs and pharmaceutical and personal care products (PPCPs) span many chemical 
properties, categories, and classifications but are grouped here based on their potential effects 
on human health and their being exclusive to anthropogenic sources. Given the multitude of 
EDCs and PPCPs that are considered compounds of emerging concern and thus could have 
been selected for observation in this study, the chemicals in this category were selected to 
represent various physical characteristics that could reveal removal mechanisms in the 
aquifer.  

EDCs and PPCPs were sorted based on compound class, such as analgesic, antibiotic, or 
hormone. From each class, compounds representing various molecular weights (MW) and 
octanol-water partitioning coefficients (Kow) were selected. Kow represents the ratio under 
controlled conditions at which a constituent is partitioned to octanol versus water. It has a 
linear empirical relationship with the organic carbon partitioning coefficient, Koc, and thus 
indicates the tendency of a compound to sorb to particulate matter. Higher log Kow values 
indicate a greater likelihood that the contaminant will be removed from solution via 
adsorption to organic particles in the aquifer. 

The partitioning behavior of an organic compound depends significantly on whether it exists in an 
ionized or neutral state. Therefore, the acid dissociation constant (Ka) was considered where 
available. Measurements of this physical property do not exist for many of the target compounds; 
however, they can be predicted using modeling software. Ka describes a compound’s tendency to 
donate a proton to solution and thus be charged or neutral at a given pH. The neutral form of an 
organic acid is expected to sorb to particulate matter to a higher degree than the ionized. Thus, if 
an organic compound has a pKa above the range of pH in natural waters, it can be expected to be 
dissociated and less likely to sorb to particulate matter. The speciation of an organic compound 
also affects its solubility, toxicity, and oxidation kinetics. 

Some compounds that were filtered out based on the property sort were added back to the 
target EDC and PPCP list to address specific concerns. These include progesterone, 
testosterone, and androstenedione, which were added because research has indicated that 
removal efficiencies for ketone hormones differ from those of phenolic hormones (i.e., 
estradiol, estrone, and ethynylestradiol) (Snyder et al., 2005). DEET was added due to 
increasing accounts of its occurrence in drinking water (Thacker, 2004). Finally, caffeine was 
included for its (arguable) use as an anthropogenic marker of wastewater. Caffeine is a 
challenging marker, since it is ubiquitous in blanks and rapidly or easily removed by 
wastewater treatment plants, but the ability to analyze it and its frequency of occurrence made 
it suitable for the target list. 

Compounds automatically reported as part of existing analytical suites were also included, as they 
were available for no extra cost. These included trimethoprim, fluoxetine, pentoxifylline, dilantin, 
tri(2-chloroethyl) phosphate (TCEP), diazepam, oxybenzone, estriol, ethynylestradiol, naproxen, 
diclofenac, and gemfibrozil.  

24  WateReuse Foundation 



 

Table 3.3 presents the EDCs and PPCPs chosen for study and their associated Kow and 
molecular weights. 

Table 3.3. Selected EDCs and PPCPs in Order of Increasing Kow 

Constituent Use log Kow pKa MW 
Iopromide X-ray contrast media −2.05 10.2 791 
Caffeine Stimulant −0.07 10.4 194 
Acetaminophen  Analgesic 0.46 9.4 152 
Meprobamate Antianxiety 0.70 10.9 218 
Sulfamethoxazole  Antibiotic 0.89 2.66 253 
Hydrocodone Painkiller 2.16 7.32 299 
DEET Mosquito repellant, industrial 2.18 0.67 191 
Carbamazepine Antiseizure medicine 2.45 0.37 236 
Atrazine Herbicide 2.61 1.7 215 
Androstenedione Androgen hormone 2.75 NAa 286 
Erythromycin Antibiotic 3.06 8.88 734 
Estrone Estrogen hormone 3.13 9.43 270 
Bisphenol A Plasticizer 3.32 9.59–11.3 228 
Testosterone  Androgen hormone 3.32 NA 288 
Progesterone  Estrogen hormone 3.87 NA 314 
Ibuprofen  Analgesic, anti-inflammatory 3.97 4.15 206 
17β-Estradiol Estrogen hormone 4.01 10.4 272 
Triclosan Antimicrobial 4.76 7.98 290 
Nonylphenol Surfactant degradation product 3.28–4.77 10.7 220 
Chlorpyrifos Organochlorine pesticide 4.96 NA 351 
Butylated hydroxy toluene  Antioxidant 5.10 NA 220 
Fluoranthene  Polycyclic aromatic hydrocarbon 5.16 NA 202 
aNA, not available. 

 

Table 3.4 provides a summary of many of the target compounds’ expected degradability 
characteristics in common wastewater treatment plant and environmental processes. This 
table shows the potential for attenuation due to chlorine and chloramine oxidation, 
biodegradation, photolysis, and carbon binding. It is important to note that these predictions 
are generalities based on previous studies conducted by team members (Snyder et al., 2003, 
2004b, 2006;  Westerhoff et al., 2005; Yoon et al., 2003a, 2003b). Carbon binding is offered 
as a preliminary indicator of potential adsorption during ASR storage, based upon experience 
in other applications above ground. To the extent that these processes are conducted 
effectively during wastewater treatment, the reclaimed water being recharged subsequently 
into the ASR wells may be expected to have reduced concentrations of these 
microcontaminants, assuming their presence in the untreated wastewater flow stream. These 
may potentially sorb to organic material in the near-well zone and desorb or mobilize on 
onset of recovery. Sorption helps increase residence time and hence biodegradation in an 
aquifer but does not necessarily provide a sustainable removal process on its own (Dillon and 
Pavelic, 1996). 

WateReuse Foundation  25 



Table 3.4. Removal Potential for Target Compounds 

Compound Biodegradation Chlorine Chloramine Photolysis Carbon 
Androstenedione NEa Poor Poor Poor Good 
BDE #28 Poor NE NE NE Good 
BDE #47 Poor NE NE NE Good 
Bisphenol A Moderate Good Good Moderate Moderate 
Caffeine Good Poor Poor Poor Moderate 
Carbamazepine Moderate Poor Poor Poor Moderate 
Chlorate Poor Poor Poor Poor Poor 
Chlorpyrifos NE NE NE NE NE 
DEET Moderate Poor Poor Poor Moderate 
Dilantin Moderate Poor Poor Poor Poor 
Erythromycin-H2O Poor Good Poor Poor Moderate 
Estradiol Good Good Good Poor Good 
Estrone Good Good Good Poor Good 
Fluoranthene NE Poor Poor NE Good 
Gemfibrozil Good Moderate Poor Poor Moderate 
Hydrocodone Moderate Good Moderate Poor Moderate 
Ibuprofen Good Poor Poor Poor Poor 
Meprobamate Moderate Poor Poor Poor Poor 
Naproxen Moderate Good Poor Poor Moderate 
NDMA NE NE NE NE Moderate 
Nonylphenol Moderate Good Good Moderate Good 
Pentoxifylline Poor Moderate Poor Poor Moderate 
Perchlorate Poor Poor Poor Poor Poor 
Sulfamethoxazole Poor Good Poor Moderate Poor 
TCEP Moderate Poor Poor Poor Moderate 
Triclosan Poor Good Good Moderate Good 
 aNE, not evaluated. 

  

 
Photolysis is included in Table 3.4, even though it would not occur during ASR storage 
underground.  However, at some ASR sites it may be a useful part of the overall treatment 
process, since a portion of the pretreatment may occur in lagoons or ponds where photolysis 
would occur. 

26  WateReuse Foundation 



 

CHAPTER 4 

SAMPLING SITES AND ANALYTICAL PLANS 

 

Four reclaimed water ASR facilities were selected and agreed to participate in this study’s 
sampling program. The study sites were: 

 Chandler, AZ, Tumbleweed Recharge Facility 
 Englewood, FL, South Regional Wastewater Treatment Plant 
 Manatee County, FL, Southwest Water Reclamation Facility 
 Bolivar, Australia, Bolivar Water Reclamation Plant 

Comprehensive descriptions of these four facilities are provided below. Table 4.1 provides a 
summary of the site characteristics. 

Table 4.1. Summary of Site Characteristics 

ASR Site 
Attribute 

Chandler, AZ Englewood, FL Manatee, FL Bolivar, 
Australia 

Redox Status Undetermined Probably reduced Probably reduced Denitrifying 
Mineralogy Alluvium Carbonate Carbonate Calcite, quartz 
Confinement Confined Confined Confined Confined 
Salinity, TDS, 
mg/L 

1000 20,000 2000 2100 

Groundwater 
Temp, °C 

NAa NA 26 22–26 

Recharge Water 
Temp, °C 

24 26–28 24 7–18 

Pretreatment 
before ASR 

NdeN, extended 
aeration, tertiary 
filters, UV 

Aeration, 
filtration, 
chlorination 

Aeration, 
filtration, 
chlorination 

Activated sludge, 
aeration lagoons, 
DAF/F,b 
chlorination 

TOC in Injectant, 
mg/L 

7.4 9.6 10.6 12–20 

Residence Time 
in Aquifer, mo 

0.5–5 0.5–2 0.5 0–11 

Prior Use of ASR 
Site 

2004–present 2001–present None 1999–present 

Storage Volume, 
MG 

300 700 10 50 

Travel Time to 
Observation 
Wells, days 

14 Not applicable Not applicable 1–2 and 90–120 

aNA, not available. 
bDAF/F, dissolved air flotation filtration. 
 

 

WateReuse Foundation  27 



4.1 SAMPLING SITES  

4.1.1 Chandler, AZ, Tumbleweed Recharge Facility 
4.1.1.1 Background 
In 1996, the City of Chandler constructed the Tumbleweed Recharge Facility in Tumbleweed 
Park to conserve 100% of the reclaimed water. Initially, vadose zone wells were used to 
inject reclaimed water into the ground above the water table. The reclaimed water was then 
treated further by ground filtration in the vadose zone before it reached the upper aquifer 
water table. Ultimately, the vadose wells were found to be inadequate due to clogging of 
pores and the occurrence of fungal growth in the cloth materials of the wells. This technology 
was abandoned due to these challenges, and ASR technology was adopted due to its ability to 
allow the facility to purge the system three times a day for 20 min each. 

4.1.1.2 Reclaimed Water Source 
Reclaimed water injected into these wells originates from the Airport Reclamation Facility, a 
5-mgd water reclamation plant built in 1999 and expanded to 10 mgd in 2003. Specific water 
reclamation facility processes include influent pumping and screening, biological nitrogen 
removal (NdeN) with extended aeration basins, secondary clarifiers, tertiary filters, UV 
disinfection (low intensity, low pressure, open channel type), and effluent pumping. The 
plant, currently rated at 10 mgd and being expanded to 15 mgd, is designed to meet Arizona 
Class A+ reclaimed water quality standards. The 2004 operating data showed plant effluent 
average turbidity was 0.5 NTU, and average TSS was 1.67 mg/L. The average effluent nitrate 
was 1.6 mg/L with a minimum nitrate concentration of 0.4 mg/L. Note that for the current 
expansion, it is anticipated that the UV system will be replaced with hypochlorite, likely the 
on-site generation type. 

4.1.1.3 Wells 
The Tumbleweed Facility consists of five wells drilled to a depth of 350 ft and has an annual 
average permitted recharge capacity of 5 mgd of tertiary treated effluent. Tumbleweed ASR 
well nos. 4 and 5 consist of a 30-in. carbon steel surface casing extending to a depth of 39 ft 
below the surface and a 20-in. stainless steel inner casing extending to a depth 350 ft. A 2 
3/8-in. sounding tube extends from the ground surface to 140 ft below grade, with the lower 
80 ft perforated with 0.020-in. slots. At 45 ft, a bentonite seal extends to 50 ft below the 
ground surface. At 60 ft below the surface, a Colorado silica sand filter pack begins and 
extends to 350 ft. The surface casing is cemented to 45 ft. At 350 ft, a stainless steel bottom 
plate terminates the borehole. Observation well 2A is screened from 100–300 ft. The ASR 
well has a louvered stainless steel screen, and the observation well has a carbon steel casing 
and screen. 

During the summer months, recharge flow currently is about 2–5 mgd into all five wells. 
During winter months, recharge flow is 7–10 mgd. Local demand for reuse water is 
increasing each year, and so the amount of water available for recharge is declining each 
year; the amount required to meet system demands during summer months is approaching a 
point where previously stored water will need to be recovered from the ASR wellfield. It is 
anticipated that all reclaimed water stored will be recovered. The permitted annual storage 
volume is 5600 acre-ft, which is equivalent to an average of 5.0 mgd. 

28  WateReuse Foundation 



 

4.1.1.4 ASR Storage Zone 
The ASR storage zone is in an upper alluvial unit (UAU) and is recharged through both 
vadose zone wells and ASR wells. Underlying the UAU is the middle alluvial unit (MAU), 
which is used as a drinking water supply in Chandler. The UAU is comprised of sand, silt, 
and clay, with distinct lenses of gravel, cobbles, and boulders, and is unconsolidated. The 
MAU is finer grained and contains more clay than the UAU. The clay is sticky and harder 
than in the UAU. Gravel, cobbles, and boulders are not typically present in the MAU; 
however, a calcium carbonate crust is present. The contact between the two units is 
uncomformable and occurs at depths between 300 and 490 ft, varying over the surrounding 
area. 

Horizontal hydraulic conductivity of the UAU is estimated at 150 ft/day based on pumping 
tests conducted at ASR wells 1, 2, and 3. Transmissivity is about 251,000 gal/day/ft (gpd/ft). 
The UAU has been subdivided vertically into three layers, based on differences in head 
indicating changes in aquifer hydraulics characteristics. For all three layers, the specific yield 
is estimated at 0.08 and the porosity is estimated at 0.15. The upper and lower layers are 
about 150 ft thick, while the middle layer is about 20 ft. The upper and lower layers have an 
estimated vertical hydraulic conductivity of 7.5 ft/day, while the middle layer vertical 
hydraulic conductivity is estimated at 0.0085 ft/day. 

Plugging has been observed in the ASR wells and has been attributed to a variety of causes. 
These include entrained air and gas binding, TSS, biological growth, geochemical reactions, 
and particle rearrangement of soils adjacent to the well. To control such plugging, each well 
is backflushed to waste for 30 min, three times daily, at a rate of 2 mgd. Relative to other 
operating ASR sites, this backflushing frequency is considered quite high. 

4.1.1.5 Monitoring 
Compliance monitoring is required at two points: the first point is located 500 ft west of the 
northwest property boundary, and the second is situated on the northeast corner of the 
property boundary. Permitting for these wells is provided through the Arizona Department of 
Water Resources and the Arizona Department of Environmental Quality. In addition to daily 
measurements of flow, monthly measurements of nitrogen species, major cations, and anions 
are required. Annual measurements are required for metals and volatile organic compounds. 

4.1.2 Englewood, FL, South Regional Wastewater Treatment Plant 
4.1.2.1 Background 
The South Regional Wastewater Treatment Plant, owned and operated by the Englewood 
Water District, is located in northwest Charlotte County, FL. This facility, consisting of twin 
advanced secondary treatment units, produces 2.2 mgd of reclaimed water and is currently 
being expanded to 3 mgd of production capacity. Reclaimed water was initially stored in on-
site reuse ponds before being distributed for nonagricultural irrigation of city property and 
golf courses. The Englewood Water District began investigating the feasibility of aquifer 
storage and recovery in December 1997 and applied to the Florida Department of 
Environmental Protection (FDEP) and the Southwest Florida Water Management District 
(SWFWMD) for their ASR test well construction permits in March 1998. An ASR test well 
construction permit was issued by FDEP in June 1999, and well construction permits were 
issued by SWFWMD in January 2000. Construction of the ASR test well system and 
monitoring network was initiated in January 2000 and was completed in April 2000. A 
comprehensive engineering report was submitted to FDEP in July 2000 requesting 

WateReuse Foundation  29 



authorization to commence ASR cycle testing. Englewood Water District received 
authorization to cycle test, which was initiated in July 2001 and is currently ongoing.  

4.1.2.2 Reclaimed Water Source 
The South Regional Wastewater Treatment Plant is a 3.0-mgd complete mix activated sludge 
process domestic wastewater treatment plant. The facility consists of flow equalization, 
influent screening, aeration, secondary clarification, filtration, chlorination, and aerobic 
holding and dewatering of residuals with centrifuges. 

4.1.2.3 Wells 
Facilities include one ASR well, cased with carbon steel casing, and three adjacent observation 
wells, one of which is in the storage zone, one in an overlying aquifer, and one in the surficial 
aquifer. The storage zone observation well is 400 ft from the ASR well and is cased with 
polyvinyl chloride. An additional off-site observation well is located at a distance of 
approximately 2200 ft and monitors a shallower producing interval at a depth of 280–320 ft.  

In June 1999, Englewood Water District received a permit for the construction of the 
following facilities at the South Regional Wastewater Treatment Plant: one Class V ASR test 
injection well (ASRTP-1), one 6-in. storage zone monitoring well (approximately 400 ft from 
the ASR well), one 6-in. intermediate monitoring well (approximately 2200 ft from the ASR 
well), and one 6-in. shallow monitoring well (approximately 150 ft from the ASR well). The 
basic well design consisted of a 16-in. diameter injection well cased to a depth of 512 ft and 
an open hole to 700 ft. This ASR well was designed to inject a maximum of 1 mgd of 
reclaimed water.  

During testing, the native water quality in the storage zone was found to be saline. Below 300 
ft in depth, the concentration of background TDS was estimated to be greater than 10,000 
mg/L. The background TDS concentration in the reclaimed water ASR well (storage zone) 
was determined to be approximately 19,000 mg/L. The exceptionally poor water quality led 
to problems during drilling (i.e., no acceptable location was available to discharge the 
saltwater produced from the borehole), resulting in closed-circulation drilling throughout 
most of the process. 

ASR cycle testing was initiated in July 2001 at recharge rates ranging from 0.25–1.0 mgd. All 
water recharged met primary and secondary drinking water standards with the exception of 
color, which required a Water Quality Criteria Exemption from FDEP. Recharge of the well 
is continuing on an as-needed basis. Additional recharge and recovery cycles are scheduled 
for the end of 2006, followed by application for a reclaimed water ASR well operating 
permit.  

At least 650 MG have been recharged to date, with limited recovery due to low demand for 
reclaimed water plus extended wet weather conditions. This is a net recharge volume, 
including reductions in storage occurring during recovery periods. Four ASR test cycles were 
conducted between 2001 and 2003, recovering a total of about 120 MG. Recharge then 
continued from 2003 until 2004. As demand for reclaimed water increases in the Englewood 
Water District service area, it is anticipated that less water will flow to the ASR well and 
more water will be recovered.  

4.1.2.4 ASR Storage Zone 
The ASR storage zone is constructed in the upper Floridan Aquifer system, which is a 
limestone, artesian aquifer. The ambient groundwater quality in this aquifer is brackish, with 

30  WateReuse Foundation 



 

a TDS concentration of about 19,350 mg/L in the ASR well and 22,100 mg/L in the storage 
zone monitor well 400 ft away, as measured upon completion of well construction and 
baseline testing. Aquifer transmissivity, based on step-drawdown pumping tests, is estimated 
at 35,000 gpd/ft. The static water level is 5 ft above land surface. 

4.1.3 Manatee County, FL, Southwest Water Reclamation Facility 
4.1.3.1 Background 
The Manatee Southwest Water Reclamation Facility provides secondary treatment, filtration, 
and disinfection of reclaimed water without any volume restrictions. However, land 
limitations prevent the construction of additional lakes to store reclaimed water for use during 
the dry season. Reclaimed water produced by this facility is used for residential and 
agricultural irrigation through the Manatee Agricultural Reuse System.  

Manatee County is attempting to meet high residential and agricultural demands for 
reclaimed water. In order to provide sufficient water for agricultural and residential irrigation 
in the service area, water must be saved during the wet season for use in the dry season. 
Presently, storage lakes in the system are not sufficient to provide enough reuse water in the 
dry season. The County anticipates that reclaimed water ASR will provide an increase in 
irrigation water supplies. Cycle testing was stopped in July 2005 by FDEP due to operational 
issues.  

4.1.3.2 Reclaimed Water Source 
This ASR facility was under construction for several years at the Manatee County Southwest 
Wastewater Treatment Plant but has encountered several prolonged delays prior to and during 
cycle testing. The plant has a 3-month average daily flow of 18 mgd and is an activated 
sludge domestic advanced secondary wastewater treatment plant. Treatment processes at this 
facility include a headworks structure, degritting system, primary clarifiers, aeration basins, 
secondary clarifiers, traveling bridge filter units, and chlorine contact basins with a gaseous 
chlorine feed system. The plant also includes a pump station for the deep well injection and 
the reuse systems and a refiltration system for the stored reclaimed water. 

4.1.3.3 Wells 
The ASR system consists of three individual wells, including one ASR well and two 
observation wells, one of which is a storage zone observation well and the other at an 
overlying producing interval. The ASR test production well consists of a 16-in. carbon steel 
casing set to a depth of 510 ft with the open hole section extending to a depth of 690 ft. This 
open hole interval reflects the ASR storage zone at the Manatee County Southwest ASR test 
site. Two monitoring wells were constructed at the project site. The first was constructed to 
reach the storage zone, and the second was constructed to reach the first overlying 
intermediate aquifer system (350–400 ft below land surface). The storage zone monitor well 
also penetrates the storage zone and is completed with an 8-in.-diameter carbon steel casing, 
also set to 510 ft with open hole extending to 690 ft. The overlying shallower monitor well 
consists of an 8-in. black steel casing set to 350 ft with open hole extending to approximately 
400 ft. 

WateReuse Foundation  31 



4.1.3.4 ASR Storage Zone 
This is an artesian aquifer with an ambient TDS concentration of 2000 mg/L. The storage zone 
is the Suwannee Limestone of the upper Floridan Aquifer. Both TDS and chloride 
concentrations would normally be utilized as natural tracers for differentiating reclaimed water 
from ambient groundwater; however, as discussed below, this was complicated by the high and 
variable salinity of the reclaimed water. Transmissivity of this aquifer is about 60,000 gpd/ft. 
The distance from the ASR well to the storage zone observation well is 200 ft. The estimated 
theoretical travel time to the observation well is about 21 days at a flow rate of 2 mgd. 

4.1.4 Bolivar, SA, Australia, Bolivar Water Reclamation Plant 
4.1.4.1 Background 
In 1999, the Bolivar Water Reclamation Plant, which serves the Adelaide metropolitan area 